
1 
 

 

parts list 

Disc mower 9GYY-0.6C-0000-0000（pic 1） ............................... 2 

Blade housing 9GYY-0.6C-0100-0000（pic 2） ............................ 3 

Motor 9GYY-0.6C-0102-0000（pic 3） .................................... 4 

Suspension frame 9GYY-0.6-0500-0000（pic 4） ........................... 6 

Zipper 9GYY-0.6-0504-0000（pic 5） .................................... 7 

 

 

  



2 
 

disc mower 9GYY-0.6C-0000-0000（pic 1） 

 

 

 

disc mower 9GYY-0.6C-0000-0000（pic 1） 

No. System no. Parts no. Parts name QTY remark 

1 812580001 9GYY-0.6C-0100-0000-XS blade housing 1   

2 812580010 9GYY-0.6C-0400-0000 input pipeline 1   

3 812580008 9GYY-0.6C-0200-0000 Oil return pipeline 1   

4 811730108 9GYY-0.6-0600-0000 pipeline 1   

5 706650315 1CB-26-08WD joint 1   

6 703820055 QUICK-COUPLING-G1/2-G G1/2 pin end 2   

7 811730109 9GYY-0.6-0700-0000 pipeline 1   

8 811730075 9GYY-0.6-0500-0000-XS suspension part 1   

 



3 
 

blade housing 9GYY-0.6C-0100-0000（pic 2） 

 

blade housing 9GYY-0.6C-0100-0000（pic 2） 

No. System no. Parts no. Parts name QTY remark 

1 505011415 GB70.1-M8X20 cap screw 4   

2 506010055 GB97.1-8 plain gasket 4   

3 711730008 9GYY-0.6-0100-0005 1 pipeline 1   

4 503010761 DIN985-M8 lock thin nut 6   

5 503010763 DIN985-M12 lock thin nut 10   

6 501010764 GB5782-M12X110 half-thread bolt 1   

7 805340051 FM120.00.018-RK tyre 1   

8 811730017 9GYY-0.6-0101-0000 1 rear support 1   

9 501011127 GB5783-M12X35 screw bolt 1   

10 506030037 GB93-12 spring washer 1   

11 506010057 GB97.1-12 plain gasket 10   

12 711730004 9GYY-0.6-0100-0001 1 pressure pad 1   

13 711730005 9GYY-0.6-0100-0002 1 adjusting pad 1 4   

14 511050286 500＃-1-30X38X25 bearing 2   

15 812580006 9GYY-0.6C-0103-0000 mounting base 1   

16 501011128 GB5783-M12X40 screw bolt 6   



4 
 

17 505011418 GB70.1-M8X35 cap screw 4   

18 506030035 GB93-8 spring washer 4   

19 812580004 9GYY-0.6C-0102-0000-XS motor 1   

20 506060188 GB893.1-72 circlip for hole 1   

21 511022613 GB276-6207 bearing 1   

22 711730014 9GYY-0.6-0100-0011 spacer bush 1   

23 511022107 GB276-6207-Z -Z bearing 1   

24 509010008 GB1152-M8X1 oil cup 3   

25 811730061 9GYY-0.6-0109-0000 connecting frame 1   

26 511050287 SF-2-20X23X30 bearing 8   

27 509010007 GB1152-M6 oil cup 4   

28 811730039 9GYY-0.6-0105-0000 upper connecting rod 1   

29 501011130 GB5783-M12X50 screw bolt 1   

30 503010100 GB6172.1-M12 thin nut 1   

31 711730006 9GYY-0.6-0100-0003 1 fixing pin 1   

32 703340017 ZL-25.104 big R pin 1   

33 508011566 GB879.1-8X40 
 

elastic cylindrical pin 
1   

34 711730010 9GYY-0.6-0100-0007 1 connecting pin 1   

35 711730007 9GYY-0.6-0100-0004 1 rotating cover 1   

36 506060304 GB894.1-18 A circlip for shaft 1   

37 711730011 9GYY-0.6-0100-0008 
1(L=4) 

 copper gasket 
2   

38 804620057 TXC200-0016 rubber block 1   

39 711730016 9GYY-0.6-0100-0013 damping spring 1   

40 711730009 9GYY-0.6-0100-0006 1 elastic shaft 1   

41 811730064 9GYY-0.6-0110-0000 1 elastic cover 1   

42 501011100 GB5783-M8X25 screw bolt 2   

43 811730048 9GYY-0.6-0108-0000 1 hanging frame 1   

44 811730045 9GYY-0.6-0107-0000 nether connecting rod 1   

45 811730042 9GYY-0.6-0106-0000 pin shaft 4   

46 508011477 GB879.1-4X30 
 

cylindrical pin 
4   

47 503010047 GB6170-M12 hexagon nut 5   

48 501011129 GB5783-M12X45 screw bolt 4   

49 711730012 9GYY-0.6-0100-0009 blade bolt 2   

50 711730013 9GYY-0.6-0100-0010 blade 2   

51 711730015 9GYY-0.6-0100-0012 blade seat 1   

52 811730069 9GYY-0.6-0111-0000 1 mounting disc 1   

53 503010767 DIN985-M20 lock nut 2   

54 506060317 GB894.1-35 circlip for shaft 1   

55 812580002 9GYY-0.6C-0101-0000 1 blade housing 1 1   

 



5 
 

 

 

motor 9GYY-0.6C-0102-0000 （ pic 3 ）

 
 

motor 9GYY-0.6C-0102-0000（pic 3） 

No. System no. Parts no. Parts name QTY remark 

1 706650315 1CB-26-08WD joint 1   

2 811730002 3WDS40LK-G1/2M joint 1   

3 712050004 PLM20.14D0-82E2-LEA/EB-N-EL  (9GYY-0.6C-0102-0100) motor 1   

4 702770025 AM60.02.102 spline housing 1   

5 811730001 3WDS30LK-G3/8M joint 1   

6 700250036 1CB-18-06WD M18X1.5-G3/8 joint 1   

  
     

 

suspension frame 9GYY-0.6-0500-0000 （ pic 4 ）



6 
 

 

suspension frame 9GYY-0.6-0500-0000（pic 4） 

No. System no. Parts no. Parts name QTY 
remar

k 

1 711730079 9GYY-0.6-0500-0004 1 extension spring 1   

2 811730094 9GYY-0.6-0504-0000-XS zipper 1   

3 503010764 DIN985-M14 lock thin nut 2   

4 811730083 9GYY-0.6-0502-0000 1 pull rod  1   

5 503010049 GB6170-M16 hexagon nut 3   

6 811730080 9GYY-0.6-0501-0000 1 fixing frame 1   

7 501010776 GB5782-M14X130 half thread bolt 2   

8 711730077 9GYY-0.6-0500-0002 1 adjusting sleeve 3   

9 511050242 SF-2-25X28X30 self-lubricating bearing 2   



7 
 

10 711730076 9GYY-0.6-0500-0001 1 cushion cover 1   

11 509010009 GB1152-M10X1 oil cup 4   

12 511050220 SF-2-30X34X40 self-lubricating bearing 4   

13 810240061 EFAGL165A-0300-00 swing arm 1   

14 503010769 DIN985-M24 lock thin nut 5   

15 501011233 GB5783-M24X65 screw bolt 1   

16 700250036 1CB-18-06WD M18X1.5-G3/8 joint 2   

17 810250003 EFAGL165B-0200-00 pipeline 2   

18 511050221 SF-2-30X34X30 bearing 6   

19 810240069 EFAGL165A-0600-00 side-swing cylinder 1   

20 703820055 QUICK-COUPLING-G1/2-G G1/2 pin end 2   

21 803440016 EF100.00.019 chain pin 1   

22 810250001 EFAGL165B-0100-00 suspension without valve 1   

23 809820065 AGFR245-2500-00 fixing sleeve 4   

24 802710094 EFAGL125.109 long pin 2   

25 802710093 EFAGL125.108 step pin 1   

26 506010056 GB97.1-10 plain gasket 4   

27 506030036 GB93-10 spring washer 4   

28 501011111 GB5783-M10X20 screw bolt 4   

29 802710045 EFAGL125.017 rear swing arm 1   

30 703140001 MFP120.00.101 seal cap 2   

31 800920101 EF100.00.111A square cotter 2   

32 802710100 EFAGL125.030 
 (L=400) 

Long support leg 
2   

33 802710092 EFAGL125.107 short pin 1   

34 811730096 9GYY-0.6-0505-0000 1 middle connecting frame 1   

35 811730086 9GYY-0.6-0503-0000 1 hanging frame 1 1   

36 513020019 1CM-26-22WD 
M26X1.5-M22X1.5 

joint 
2   

37 516010048 G1/4(4BN-04WD) plug screw 1   

38 711730078 9GYY-0.6-0500-0003 1 valve block 1 1   

39 705190065 BC-18W T-junction 1   

40 705190067 1CB-18-08WD M18X1.5-G1/2X14 joint 1   

41 708940183 CIT-04 one-way valve 1   

42 513020018 1BG-06-08 G3/8″X19-G1/2″X14 joint 1   

43 700050008 G3/8（进） 
17.28X23.80X2.03 

Bonded washer 
1   

44 802110001 FM120.00.011 wheel fork 1   

45 501010741 GB5782-M8X60 half-thread bolt 2   

46 506030035 GB93-8 spring washer 2   

47 700080010 200.56.011 lockpin 1   

48 509010008 GB1152-M8X1 oil cup 2   

49 703340017 ZL-25.104 big R pin 1   



8 
 

50 711730006 9GYY-0.6-0100-0003 1 fixed pin 1   

51 805340051 FM120.00.018-RK tyre 1   

52 503010763 DIN985-M12 lock thin nut 1   

53 501010764 GB5782-M12X110 half-thread bolt 1   

 

zipper 9GYY-0.6-0504-0000 （ pic 5 ）

 
 

zipper 9GYY-0.6-0504-0000（pic 5） 

No. System no. Parts no. Parts name QTY remark 

1 705980037 HM-XK-10 10 shackle 1   

2 811730095 9GYY-0.6-0504-0100 10*14 chain 1   

 


